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PreMedication 30 min before chemotherapy
® Ondansetron 8 mg IV push before chemo
® Dexamethasone 10 mg IV before chemo
® (.99%NSS 250 ml IV KVO
Chemotherapy (28 days/cycle, total 3 cycles in different protocol)
® Mitoxantrone......oocoveevcenenec. mg (10 mg/mz) in 5%D/W 100 ml IV drip in 30 mins OD
Dl TO Dl
® ATRA (Tretinoin 10 mg/caps) (45 mg/mz/day WUl bid) = oo cap PO BID pc for 15 days
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Note
- F/U lab at OPD 1 week after complete mitoxatrone
- Ondansetron(4) 2 tab PO prn q 8 hrs
- G-CSF 300 mcg SC OD Start D5.....oovevririae (after chemo AU 24 hr) until ANC recovery
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